QB554HC lllustrated Parts List

QB554HC BLOWER
lllustrated Parts List



QB554HC lllustrated Parts List

33
(1Y)

ILLUSTRATED PARTS LIST

[

®
T

14



GOAT

QB554HC lllustrated Parts List

| PARTS LIST

ITEM DESCRIPTION QBSS4HC
PART NO QTyY
1 ENGINE -5.0 HP HOND A 430272 1
2 WASHER LOCK 5/16 TWISTED TOOTH 800177 2
3 GUSTDIRECTOR QB 430369 1
4 PLATE FRONT & GRILL ASSY 430182-5 1
5 IMPELLER ASS'Y 430276 1
6 KEY SQUARE 3/16 x 1 3/4" 9201084 1
7 LABELCONTROL QB HONDA 430388 1
8 AXLE 430181 1
9 WASHER LOCK 7/16 TWISTED TOOTH 850132 1
10 SCREW CAP 5/16-24 x 1-1/4 GR.8 (TORQUE 31 FT LBS)(42 N.m) 400389 1
11 LABELDO NOT FILL WHEN ENGINE IS HOT 400268 1
12 |SHEET METAL SCREW 1/4 x 3/4 DRILL POINT 430208 9
14 |SCREW CAP 5/16-18 x 1 - 1/4 *8041029 7
15 SCREW CAP 1/4 -20 x 2 8041010 1
16 NUT LOCK 3/8 -16 THN HEIGHT 8161042 1
18 SPACER 1/2 0D x 3.062" 430268 1
19 |WASHER 1/2 SAE 8172011 1
20 |CABLE TY 900407 3
21 GRIP 430342 2
22 SCREW CAP 5/16-18 X 2% “8041034 1
23 |WHEEL &TIRE ASSY 8" PNEU 430271 1
24 |SCREW CAP,(FRONT AXLE)3/8-16 x 3 3/4" *8041061 1
25 |CONTROL LEVER QB 430332 1
26 |WHEEL, REAR 400295 2
27 BRACKET (FRONT WHEEL) 430270 1
28 HANDLE UPPER ASS'Y (incl. items 14(2), 25, 35(2), 46, 58(2) 430335 1
29 HANDLE LOWER 400950 1
30 HANDLE-BRACE 400951 1
31 SCREW CAP 5/16 -18 x 1% *8041031 5
32 NUT LOCK ,5/16-18 HEX *8160002 15
33 BUSHING PIVOT BACK 430323 1
34 SCREW CAP 5/16 -24 NF x 3/4" GR. 5 *8042026 2
35 |VIBRATION MOUNT 400173 6
36 PARTS BAG ASS'Y (INCLITEMS 32(5),58 (1), 15(1), 37(1), 20(3), 17(3) 430255 1
37 NUT LOCK 1/4 - 20 HEX 8160001 2
38 RING RETAINING % 850230 2
39 BRACKET CONTROL BOX WA QB 430328 1
40 |CABLE GUST CONTROL QB 430418 1
41 LABEL DANGER HANDS & FEET 400424 1
43 |WASHER -FLAT 3/4 S.A.E. (3/16 x 1-1/2 x 1/8 ) *8172015 2
44 LABEL DANGER FLYING MATERIAL 810736 1
45 |WASHER 1/4 SAE *8171002 1
46 LABEL LEVER QB 430363 1
47 BUSHING PIVOT FRONT 430349 1
48 |GUARD MUFFLER (COMES W/ITEM 1) YES -
49 SPRING PIVOT EXHAUST 430326 1
50 RING RETAINER 5/16" 430327 3
51 LABEL EAR EYE BREATING 890254 1
52 |WIREPIVOT QB EXHAUST 430396 1
54 DEFLECTOR FRONT EXHAUST QB 430370 1
56 FRAME ASS'Y (INCLUDES 41,44,51,59 ) 430374 1
58 |WASHER FLAT CUT 5/16 (3/8 ID x 7/8 OD x1/16 ) *8171003 12
59 LABEL READ OWNER'S MANUAL 890301 1
60 NUT PAL 1/4 430409 1
61 WIRE MOUNT DIRECTOR 430391 1
62 SPACER PIVOT WIRE 430390 1
63 |WASHER FLAT FENDER 5/16" 8172020 1
67 |STEELMARK LABEL 830113 1
68 |BILLY GOAT LABEL CIRCLE 430303 1
69 BILLY GOAT LABEL OVAL 430304 1

15






